036689
327-0750

141 —SEALANT
142—-20W-50 OIL

150—-SEAL KIT
151 —GREASE
Piof 2  70335-P4
036689
NO PART NO
43 | 4430 2 | WASHER-7/16 X 7/8 X .06D
= HYDRO—GEAR Y DESCRIPTION 44 | 70258 1 DIFFERENTIAL ASSEMBLY
w PART HO 1 | GEAR—DIFF. 50T
1 50074RM 1 HOUSING, LOWER 2 DIFF. COVER
2 | 70255 1 | ASSEMBLY, UPPER HOUSING 2 | GEAR-BEVEL 15T
1 | Housing, UPPER 2 | GEAR—PLANET 15T
1 | BEARING—TRUNNION JOURNAL 2 | Jam NUT
3 | e00BD00-0128 | 1 | SEAL-LP 4 | BOLT- 1/4-20 X 1.38
4 2003016 1 RING—WRE RETAINING 1 AXLE SHAFT, RH
5 | 2po3ps2 1 | RING—RETAINING 1 | AXLE SHAFT, LH
B 2003043 1 BEARING—SHAFT BALL 2 BEARING, BLOGK
8 | 50551 1 | BEARING-THRUST 30X52X13 1 | sHaFT
g 2003087 1 SWASHPLATE—VARIABLE 1 HEX NUT
13 | 7033 1 | BLOCK-CYLINDER ASS'Y. 6 | SPRING WASHER
1 | BLOCK—CYLINDER 1 | SOCKET HEAD CAP SCREW
5 | PISTON 52 | so152 2 | WASHER-3/4 X 1.5 X .03
5§ | PISTON SPRING 53 | 45078 2 | SEAL— .75 X 1.25 X .250
5 | PISTON SPRING WASHER
14 | 2003005 1 | ARM—TRUNNION §8 | 50005 1 SHAFT-INPUT
15 | 0D0BODO-0128 | 1 | SEAL-LP 57 | soo1s 3 | BOLT, 3/8-24 X 2.5
17 | 2000015 1 | ouibe-sLoT 58 | 44878 2 BOLT— 1/4—20 X 1.38
18 | 50449 1 | SHAFT-MOTOR 59 | 50002 2 | PIN- 500X 431D X .750
19 50552 1 BEARING—THRUST 42X68X18 €2 | 45007 1 ARM—CONTROL
23 | 7opaz 1 | BLOCK-CYLINDER (MDTCR) ASSY gi ggﬁ; : gg?K&%AE%PENER
1 | BLOGK—CYLINDER 69 | 504z6 1 | 5/16-24 STUD
7 | PISTON 83 | 70132 1 JACK SHAFT/PINION GEAR ASSEMBLY
7 | PISTON SPRING 1 | 23T cEAR
7 | PISTON SPRING WASHER 1 | 10T FINION
24 | 4sn74 1| sEAL-LP 10x25%7 | s e
25 | 2003555 1 | ACTUATOR—BYPASS 5 | AR AR e
26 | 70250 1 | KIT. CENTER SECTION 85 | sosse bl SHAA- :
1 | PLATE, BYPASS
3 | CHECK PLUG ASSEMBLY B8 | 50154 2 | CAPSCREW 6M X 20 LG
1 CENTER SECTION 89 | 50132 2 | WASHER 7&15 X1X%X.5
1 DU BEARING 80 | 50118 Z | SLEEVE BEARING
3 | BOLT-3/8-24 X 2.5 a1 | 5oaq 2 | SEAL, LIP D.75K1.00X0.158
1 BUSHING, 1.02 X 1.1 X .67 92 | 2003014 1 | SPRING, BLOCK
27 | 48078 1 | SEAL-LIP 26%42X8 93 | 2003017 1 | WASHER, BLOCK THRUST
2l || meEa, S| b e
29 — —
30 | 70880 1 | KIT. BYPASS P 1 | GhEEORPET AALVE
34 | 44964 1 | OL FLTER ELEMENT 14| 701D 1 | FITING-D RING ASSEMBLY
35 | 50270 1 | ARM—BYPASS 1 | o—RNg
36 | 44B70 1 RING—RETAINING 1 PLASTIC HOSE FJTTING
37 | 2370 1 ARM—ACTUATING 134( 44142 1 CASTLE NUT, 5/16—24
38 | 44BH 2 | PIN-ACTUATING 135 4401 1 COTIER FIN
39 | 50318 1 | BOLT-5/16—18 X 1-3/4 138| 50431 1 | COMPRESSION SPRING
40 | 50317 1 | MNUT, HEX 5/16—24 140| 50268 1 | WUT, HEX 5/16—24
4 | 70135 1 | BRAKE ROTOR/STATOR KIT o 1 | NUT, HEX 5/16-2+
4 STATOR—BRAKE 141| 500828 1 SEALANT
2 ROTOR-BRAKE 142 780z 20W-50 OIL
150| 7032 1 | SEAL KIT
151| 50418 1 | GREASE
e
) HydrorGeer
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